{ SPORTSTECH

EXPLOSION-DRAWING / SPAREPARTS-OVERVIEW
EXPLOSIONSZEICHNUNG / ERSATZTEILLISTE

No. in explosion drawing Item No. Description
1 SP_VP150_0O1 Overlay
2 SP_VP150_02 BL Mat cap for black device
2 SP_VP150_02 SL Mat cap for silver device
3 SP_VP150_03_BL Mat for black device
3 SP_VP150_03 SL Mat for silver device
4 SP_VP150_04 Cross recessed countersunk head bolt M5x10
5 SP_VP150_05 _BL Upper cover for black device
5 SP_VP150_05_SL Upper cover for silver device
] SP_VP150_06 Wire grommet
7 SP_VP150_07_BL Middle housing for black device
7 SP_VP150_07_SL Middle housing for silver device
8 SP_VP150_08 Cross recessed truss head screw ST4x16
] SP_VP150_09 Display board
10 SP_VP150_10 Cross recessed truss head screw ST3x10.
12 SP_VP150_12 Hook
13 SP_VP150_13 Hexagon socket round head cap bolt M8x4-0
14 SP_VP150_14 Washer @8
15 SP_VP150_15 Flange nut M8
15 SP_VP150_16 Bracket plate
17 SP_VP150_17 Driving shafting
18 SP_VP150_18 Motor belt
19 SP_VP150_19 Hexagon socket round head cap bolt M6x25
20 SP_VP150_20 Plastic bushing
21 SP_VP150_21 Motor
22 SP_VP150_22 Cross recessed countersunk head bolt M&x10
23 SP_VP150_23 Electric controller
25 SP_VP150_25 Power switch
26 SP_VP150_26 Base housing
27 SP_VP150_27 F oot pad
28 SP_VP150_28 Power cord
29 SP_VP150_29 Remote controller
30 SP_VP150_30_BL Pushup bar for black device
30 SP_VP150_30_SL Pushup bar for silver device
31 SP_VP150_31 Puls belt
32 SP_VP150_32 Resistance band
not indrawing SP_VP150_Manual Manual




